



# OIL CIRCULATION

ITEM	PART NO.	DESCRIPTION	QTY
		<b>1 2 3 4</b>	
1	102658001	Gasket, Case Cover .....	1
2	102658101	Cover Assembly, Crankcase (includes items 3 through 9) .....	1
3	N/A	Governor Assembly .....	1
4	N/A	Washer, Plain, M6 .....	1
5	102724301	Seal, Oil, 38 X 58 X 9 .....	1
6	N/A	Slider, Governor .....	1
7	102724501	Washer, 6 X 16 .....	1
8	N/A	Clip, Governor .....	1
9	N/A	Cover, Crankcase .....	1
10	102658201	Dipstick, Oil .....	1
11	102658301	Cap, Oil Filler .....	1
12	N/A	Pin A, Dowel, 8 X 14 .....	2
13	102658501	Washer, Drain Plug, M14 .....	1
14	102658601	Bolt, Drain Plug , M14 .....	1
15	102658701	Bolt, Flange Head, M8 X 1.25 X 50 .....	9
16	102658901	Cover, Oil Filter .....	1
17	102659001	Cover Assembly, Oil Pump .....	1
18	102659101	Rotor, Oil Pump, Outer .....	1
19	102659201	Spring, Relief Valve .....	1
20	N/A	Ball, Steel , 3/8, #12 .....	1
21	N/A	Bolt, Socket .....	2
22	N/A	Bolt, Flange Head, M6 X 1 X 20 .....	3
23	102724701	Screen, Oil Filter .....	1

**9**

**G**